5 .. OPERATOR'S MANUAL

Bass Angler2
Reel Control Panel

¢ Failure to operate the machine correctly could result in malfunction or accidents,so please
O read this manual carefully before commencing operation. Be sure to operate the machine as
Odescribed in this manual.

e Keep this manual carefully so as to be ready for use when necessary.

PN.0000050094 GU865-AA KONAM I®

SYsST<EIV

(== =)
KONAMI VIDEO GAME SYSTEM




About this product

Thank you for purchasing this KONAMI product. This manual explains how to operate your game machine
correctly and safely.

. A

«Failure to handle the product correctly may result in malfunction or accidents. Before setting

it up, be sure to carefully read the “Bass Angler  w 2" Operator’s Manual. Be sure to operate
the machine as described in this manual.
*Keep this manual carefully so as to be ready for use when necessary.
«If the machine remains in trouble or malfunctions, immediately turn OFF the machine’s power
switch, unplug the power cord, and contact your nearest dealer.

*This reel control panel is designed for the “Bass Angler ™ 2" game.
Never use this product for any other games.

*The specifications of this product are subject to change without notice for reasons such as improving the
performance.

*The contents of this design are protected by copyright law and industrial property law.

*Unauthorized reproduction of this document or any of its contents is strictly forbidden.

© 1998 KONAMI ALL RIGHTS RESERVED.




Specifications

A

eUse this product for the “Bass Angler 2"

Specifications I

Name Bass Angler 2 Reel Control Panel

Kit's supplies ANSEIUCTION MANUAL ...ovvviiiccceeeeee e

-Control panel reinforCeMENt ...........oiiiiiii e
-Square-neck screw (M4 x 20L)
/O CADBIE .. e e
“CONNECIOT COVET ...uiiiiiiiiiiiiiii ettt 1
SSUD-PC DOAIT ...ttt e 1
-Sub-PC board fiXing SCrew (M3X6L) .......ccoivieiiiiiiiie e 3
L OF= 1o [ I T= ) PSP OPPPRRRN 1

«If any part is defective or not found, contact your nearest dealer.
*The specifications of this product are subject to change without notice for reasons such as improving the
performance.



Reel unit Parts




No. Part name Part # Quantity Remarks
1 Reel case (right) 0000049589 1
2 Reel case (left) 0000049590 1
3 Reel switch 0000046048 1
4 Mechanism unit 0000050158 1 Include 4-1 to 4-10
4-1 Brake 0000050153 1
4-2 Brake bracket 0000046038 1
4-3 Shaft 0000049867 1
4-4 Cable wheel 0000049866 1
4-5 Gear 0000045025 1
4-6 Leaf spring 0000046041 1
4-7 Photo sensor 0000001328 2
4-8 Sensor bracket 0000044939 1
4-9 Microswitch 0000050149 1
4-10 | Spring 0000045024 1
5 Motor unit 0000050151 1
6 Sponge tape 0000045028 1
7 Bearing unit 0000045955 1
8 Handle Assy. 0000045956 1 Include 8-1 to 8-4
8.1 Lever set 0000045081 2 Pin
0000046044 1 Lever
8-2 Grip 0000043608 2
8-3 Flat washer - 2 Designation 4
8-4 Nylon nut - 2 M4
9 Handle cap 0000046045 1
10 Blind plate 0000045027 1
11 Stopper 0000046047 1
12 Flat washer - 1 D22 x d10.5x T1.6
13 Joystick 0000044984 1
14 Hexagon socket bolt - 1 M3 x 50L
15 Hexagon socket bolt - 2 M3 x 35L
16 Hexagon socket bolt - 2 M3 x 15L
17 Hexagon socket bolt - 2 M3 x 10L
18 Hexagon socket bolt - 1 M3 x 5L
19 Hexagon socket bolt - 1 M4 x 20L
20 Hexagon socket bolt - 1 M4 x 18L
21 Nylon nut - 1 M6
22 Cap nut - 7 M3
23 U nut - 2 M4
24 Flat washer - 2 D7 x d4.3x T0.5
25 Flat washer - 2 D9 x d4.3x T0.8
Start button 0000034960 1 Green



LLT6700000# 8.T6500000#
20HIM-YC-598ND £0HIM-YC-598ND
(EEND)VVT-4HS-dZ1g AZT-dTA ACT-HNX AZT-dNX
zT
[ [ i T FCab) T
1T I 7 I T VD T 1T
0T 01 5 2 01 0T =ma 0T 0T Z4OSN3s
6 6 6 6 —Sonveo -6 6 OLoHd
8 8 8 8 NoTe—1_8 8
| < | A ey | 2 | ECI - < a3y
1 9 | | 9 | 1 9 | | 9 | ER T L9 | [EL]
| S | | S | 1 S | | S | SovIE — ] S ——povm————— = TYOSNIS
OLOHd
[ v | [ v | Z [ v | [ ¢ | Toam —— ETY I T
| € | | € | 1 € | | € | Sovig  —| —— ReNAE]
| 2 | | ¢ | 1 2 | | 2 | MOTIIA < | — MOTTIX
ol n_u.% L L L L | Sovia L L Sovia
0£09¥00000#
VB0HIM-Y(-59.39
MOTIIANIIHD
(SEND)HA-d98 %
ACT+| 9 9 8
S VA
ano [ |Im| U7 5 |
ano| ¢ [ € | | S | - 10,
2 2 | i v | HIMOd-d8 SAL 104 (dNV)T-T229.T GE9ZT00000#
As+[C1 L € | . I.E(M sonshor | 2 1] ososor-38m-To9no
2z uj UIAN 10
¥3IMOd : cApuin / Apuim Jo4 MOTIIANIID

v(8)aMd-69.39 9_;_»_9_ +.
(oot o, OTR008
Movig

diagram

Ing

Ir

T
o1
6
8
NI YonsAor-dT 7
ZApUIM / ApuIpn Jo4 o |
LS MOTTIA
A S5NVHO
£ NEERR) f
+ SN

NMOdd '\
J







	BOOK COVER
	About this product
	Specifications
	Reel unit parts-1
	Reel unit parts-2
	Wiring diagram
	No page

